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FEHT :
Order No. 1 F260100191
A - HOT ROLLED STEEL PLATE HAAL o e STEEL BYM S 55500403-PS-018-010
Commodity Customer Certificate No.
HMERA | ASTM A36 FEA . yUNDAI CORPORATION Al :2020-04-03
Specification Contracter Date of Issue
elz EadE i 5l
DU (| [ | S ) s et Cremical Compostion(3) 4:x10,000 5:x 100,000
s ) T 7 Em@rn HE 2 HiESa W
gl Quantty| (1egy | HeetNo- | ProdudtNo. f5f vo } 15 | @ |wa| ma| | v |zl c|s|m|r|s|o|n]|oalm]|m|n]vV a1 on
(N/et) (%) (%) (%) (%) M W 4 3 ] 4 4 2 2 3 2 &) 3 g 3 )
7.94 % 2438 x 6096 1 926 R43469 FB72165001 T376|47686| 29 U L |1,516] 204 | 843 | 117 ] &1 2 1 18] 0 1 ] 0 ¥ 11,753
P 11,478 204 | 857 | 104 | 45 2 1 7 0 1 1 0 37
7.94 x 2438 x 6096 il 926 R43469 F372165002 T)3276|4766| 2 U L |1,516] 204 | 843 | 117 | 5l 2 1 18 0 1 1 0 3B J1.755
P [1,478] 204 | 857 | 104 | 45 2 1 17 0 1 1 0 37
7.54 x 2438 x 6096 il 928 RA4906 FB72746301 T13182]| 4848 28 U L [1,510] 194 | 835 | 178 | & 3 1 31 0 1 2 1 28 1,741
P |1,605] 183 | 760 | 138 | 68 2 1 2| 0 il 2 0 24
7.94 x 2438 x 6096 1 928 44908 FB72746302 T]3182]| 4848 28 u L |1,510] 194 | 835 | 178 | 68 ) 1 31 0 1 2 1 28 11,741
P |1605] 183 | 760 | 138 | €8 2 1 25 0 1 2 0 24
7.84 %2438 x 6006 1 926 R44906 FB72746303 T]3182]| 4648 = ] L|1,510] 194 | 835 | 178 | &8 3 1 31 0 1 2 1 28 1,741
P |1605| 183 ] 760 | 138 | €8 2 1 210 1 2 0 24
7.94 x 2438 x 6096 1 926 R44906 FB72746304 T]3182]| 4848 28 U L]1.510] 194 | 835 | 178 &8 3 1 31 0 1 2 1 28 (1,741
P 1,605 183 | 7680 | 138 | €8 2 1 25 0 1 2 0 24
7.94 x 2438 x 6096 1 926 R44908 FB72746306 T]3182|4648| B8 U L |1,510] 194 | 835 | 178 | &8 3 1 31 0 q 2 1 28 |1,741
P 11605 183 | 760 | 138 | &8 2 1 25 0 1 2 0 24
7.94 x 2438 x 6096 1 926 R44906 FB72746401 T|3182]| 4648) 28 . U L |1,510] 194 | 835 | 178 | €8 3 1 31 0 1 2 i 28 |1,741
P |1605] 183 | 760 | 138 | €8 2 1 254 0 1 2 0 24
+ Position — T:Top, M:Middle, B:Bottom
test — Direction: Transverse, Gauge length:200mm (Rectangul VP Mitd 1 2 (0.2% ofi-set},5 (0.5% underioad), U (Upper yield point), L {(Lower yieid point)
N n — PiProduct analysis, L:Ladle anaiysis
O
TR
E
+ The plate is fuil ed and fine grained steel. Basic oxygen process and Vacuum degassing process were appiied.» This Miil Test Certificate is issued in accordance with EN 10204 Type 3.1
Sgrature Y
A7lel MBS 2AlS| 2R XIS 20| BRS 2UE B S. £ y\.k
WE HEREBY CERTIFY THAT THE MATERAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFCATION AND THE REQUIREMENTS - -
IChiet Of Qualty Assurance Team

" B NABSME HED BABMMOTME M5 SaZREH a6 MEULUL, HASEMY WES MENY DNTHEM SU5 A £ UASUHY (httpsmhyundai—stesi cam/es/cm/ogin
» Thiz Ml Test Certificats is 8 copy that has been printed from original slectronic documant{with dig glgning).

“oy are abla to check an originel electronic document at hyundaistesl's customer portal { httpl//smbvundai—steslcom/cs/em/floginlsp] * QRcode scanner App CReal’
« [ABA FOUMD] B HASEME WINE 73 Y ABA HESN U VY BHI WEN 7 USUG,
® [Caution for Usel Dansge on products and safsly problems mey arise |f wsed other than to the spec stated in this Ml Test Cerlification,
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Feus ,
Order No. :F200100191
g - HOT ROLLED STEEL PLATE HAA b esa sTEEL BHMBS . 50000403-PS-018-011
Commodity Customer Certificate No.
HMERA : ASTM A36 FEX YUNDAI CORPORATION Al £ 2020-04-03
Specification Gontractor Date of Issue
eIzt AsdE m”ioom%_@ﬁﬁ 000
Sil = =g = R p Tersike Test Chemical Compostion(%s) 4% 10,000 m”xﬂoo.ooo
HEx|5 T ey | MBUB ) MBHE g
RS Quantly| (jg) | Heatho. | Podetto. 5t v | 15 | B |wa| R | R | w gle|s|w|r[s]a|n oMo fn|v|Sos
(Nfw) ) | o) [ e | 0 MINS I T332l 21z21z2131z212313|2[3]3
7.94 x 2438 x 6096 1 926 R44906 FR72746402 TQ]3182|4648| 8 U L |1510] 194 | 835 | 178 | &8 3 1 3t 0 1 2 1 28 11,741
P [1,605] 183 | 760 | 138 | 88 | 2 1 21| 0 1 2 0| 24
7.94 x 2438 x 6096 1 926 | R44906 FBr2746403 | T | 3182|4648 28 U L ]1,510] 194 | 835 | 178 | 68 | 3 113 ] 0 1 2 1] 28 1,74
P 1605 183 | 760 | 138| &8 | 2 t 120 1 2 0| 24
7.94 % 2435 x 6096 1 926 | R44908 FB72746404 | T | 3182|4848 28 U L [1,510] 194 | 835 | 178 | &8 | 3 i 3l 0 1 2 1] 28 |1.741
P |1,605] 183 | 760 | 138 | &8 2 1 25 0 1 2 o] 24
7.94 X 2438 x 609%6 1 926 | RA44906 FB72746405 | T |1 3182|4648 28 u L [1,510) 184 | 835 | 178 | 88 | 3 1 Sl {0 1 2 11 28 11,741
P 11605 183 780 | 138 68 | 2 1 25 1IN0 1 2 0| 24
7.94 %2438 x 6096 1 926 | R44908 FB72746501 T|3182| 4848 28 U | L|15100 194835178 68| 3 1] 3 0 1 2 11 28 1,781
] P |1,805| 183 | 780 | 133 | & 2 1 % 0 1 2 0 24
7.94 %2438 x 6096 1 928 44006 FB72746502 T]3182| 4648 28 U l. |1.510] 194 | 835 | 178 | & ) 1 31 0 g 2 1 28 1,741
P 11,805] 183 | 760 | 138 | &8 2 1 2 0 1 2 0 24
7.94 X 2438 x 6096 1 926 | R44908 FB72746503 | T | 318.2| 4848 28 U L. ]1,510] 184 | 835 | 178 | €6 | 3 1 31| 0 1 2 1| 28 |1.741
P |1605] 183 | 760 | 138 | &8 2 1 2% 0 il 2 0 24
7,94 x 2438 x 6096 1 926 R44906 FB72746504 T13162| 4648| 28 8] L |1.510] 194 | 835 | 178 | 68 S 1 31 0 1 2 1 28 [1,741
i P |1,605| 183 | 760 | 138 | &8 2 1 2 o} i 2 a 24
+ Position — TiTop, M! le, B:Bottom
.« Tensile test — Direclion: Transverse, Gauge fength:200mm {(Rectangular), YP Mtd : 2 (0.2% ofi-set),5 (0.5% underload), U (Upper yield point), L (Lower yieid point)
N | Division — P:Product analysis, LiLadie analysis
e}
T
E
« The plate is fuily killed and m:.m grained steel. Basic oxygen process and Vacuum degassing process were applied.= This Mill Test Certificate is issued in accordance with EN 10204 Type 3.1
Sgrafure
A2 MBS HAR 2o XIHE f2l g WS SYEHch ) @ % ?k
WE HERERY CERTIFY THAT THE MATERAL HAS BEEN MADE AND TESTED IN ACOCRDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS b ®
IChief Of Qualily Assurance Team

& B AAMBYEME WEY YREAMNAAY HE F)SRl SuE NSYUD, HNEMY USE MOiHY QML EM Spuse & AsuUchibip//amhyindal-stesl.com/cs/cmfiogindsp)
* This Mill Test Sertificats is a copy that has bésn printed from eriginat eleciropic document digital signirg),
You are sbie to check an original electronic document at hyundsisteel's customer portal( httpl//smhyundai—steelcon/cs/cm/ingin fsp} 8 QRcods soanner App | 'GReal'
* (ANEA TOlAE] B HASTMO UIE 73 Y ABA WESY U DMy EHM WL 5 AsUE
* [Caution for Lise] Damage on products and safety problems may arise if used other thar to the spec stated In this M Test Certification,
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GraeTNs, F200100181
=T 2] 78 Eoiud e E
= s » 1 HOT ROLLED STEEL PLATE L2 Af :PLESA STEEL oum g2 120200403-PS-018-012
Commodity Customer Certificate No.
= =g 2l5) o} X
a_nwd ] I ASTM A36 =R T HYUNDAI CORPORATION g AR : 2020~04~03
Specification Contractor Date of issue
QIR BlEM R 2: aoﬂwﬁm_&ﬁooo
sa = Tersle Test Cremical Compostion(%) IR = 00000
Y | et | U= HEHS o X 10, *x 100;
Querty| gy | Heatho- | ProdwatNo. &) v | s | B |wa| m | w | w gle|s|mlp|s|ajnia v | Tl v 5] on
Mid
(Njme) () | ) | 6 ] (%) STallsl 3] 2 2 iomE1 3 3)lafs3]|3]s
7.94 % 2438 x 6096 1 926 | Radoos | FB72746505 | T | 3182|4848 28 U JLiisolwalesiizsl s 3] 1| s 12| 1] 2174
pPlieosf 183} 7801381 88| 2|1 |2 14202

*x SUb Tol(023) ++» 17 15,742(Kg)

»#* Condtion of suppiy * As-Rolled #*x

+ Position - T:Top, M:Middle, B:Boltom

* Division — P:Product analysis, L:Ladle anaiysis

m-— Oz

d and fine grained steel. Basic oxygen process and Vacuum degassing process were ap

« The plate is fully

41719 HE2 ZAte] At X|FE rdof BT AE SYERCL
WE HEREBY CERTIFY THAT THE MATERAL HAS BEEN MADE AND TESTED IN ACOORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS

S. &. Pk

Gox B HAEEAME HE0 SNEMAGME B8 ety SE RN, MURMN HEE SHAYW JWTUHNM Hesty ¢ AU htie/smbyundal-steel com/es/omle
* This Mill Test Certificats |s a copy that hag been printed from originai slectronic dooumant{with digital signing).

You ere able Lo chock an origing! slectronlc document at hyundsistsel's customer portal( httpl/fsihyundai—steel comfes/emfogingsp) » OFcods scanner App 'GReal’
[NBAN TgAg]) 2 HdMSHME T8 A3 2 NBA RSy 4 PHEy B2 SaY - dgyil

{Cautisn for Use] Damage on products and -safety problams may arige if used other than to the spec skated in this Ml Teat Certification
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